I
NACECARE

S LUTIONS

SM1200 & SM1600
Upright Vacuum
Repair Parts List

Wonsten

CLICK TO ORDER PARTS

shop.monsterjanitorial.com


https://shop.monsterjanitorial.com/equipment-parts/nacecare-parts/

NaceCar e Solutions
SM1200 & SM1600

Base Assembly Drawing 3/04

63 <

2

3

4

5

6

7

8

9

10

11

12

13

14

15

18

17

18

19

20

21

22

45 46 47 48 2 s BT 28 ?

39 & 8_—30 24 23
(@ }& , -— 3
: ”———-32

33

=
st — (B qp—1 1 vl

43 .

: @ :

42 " 37

41 \ - 40
OF3

49

Page 1 of 4



NaceCar e Solutions
SM1200 & SM1600

Base Assembly Parts List 3/04

Ref. | Part No.| Description Qty.| | Ref. | Part No| Description Qty.
1 51229N | Hood and Graphics, N.A.C.E. 1 39 Screw (M3*10) 2
2 80065A | Screw (M4 *10) 2 40 52807A | DriveBelt 1
3 51949A | CableClip 1 41 51253A | 12" Bristle Strip Set (4 strips) 1
4 80066A | Screw (M4*18.5) 6 51255A | 16" Bristle Strip Set (4 strips) 1
5 Washer (4.2 *12*1) 4 42 51247A | 12" Brush Roll 1
6 51348A | Motor Assembly, 120V 1 51254B | 16" Brush Roll 1
7 51230A | Motor Exhaust (LH) 1 43 51251A | Shaft-12" 1
8 30161A | ExhaustFoam 2 51252A | Shaft-16" 1
9 40178A | Power Switch 1 44 51353A | Bearing Support 2

10 51245A | Switch Clip 1 45 30140A | Cover, Cap 2
11 Screw (M3 *12) 2 46 30141A | EndCap 2
12 30157A | Strain ReliefBushing 1 47 51354A | Washer, Felt 2
13 30135A | BushingBracket 1 48 51250A | Bearing 2
14 | 51256B | Foot Pedal 1 49 51227A | 12" Bottom Plate Assembly 1
15 51259A | Spring, Pedal Return 2 51228A | 16" Bottom Plate Assembly 1
16 | 30152A | Knob, Bag 1 50 | 30136A | 12"Furniture Guard 1
17 57951A | Screw (M4 *20) 4 30137A | 16"Furniture Guard 1
18 30151A | BagSupport 1 51 30158A | HeightAdjustmentCam 1
19 | 30098N | 12" Base Assembly, N.A.C.E. 1 52 80051A | Screw (M3*6) 2

30099N | 16" Base Assembly, N.A.C.E. 1 53 | 51235A | Clip, Height Adjustment Cam 1
20 Screw (M4 x 12) 2 54 | 30159A | Seat, Height Adjustment Cam 1
21 51270A | Rear Axle 1 55 | 51238A | Gear, HeightAdjustment 1
22 Washer (8.5*16*1) 3 56 | 51260A | Spring, Height Adjustment 1
23 50441A | Nut, Cap (F-Type) 2 57 51239A | Axle, Height Adjustment 1
24 30155A | Rear Wheel 2 58 51234A | CrankGear, Height Adjustment 1
25 | 51271A | Clamp, Wheel Axle 4 59 | 51236A | CrankAxle, Height Adjustment 1
26 56489A | Screw (M4 *15) 23 60 51355A | Spring, Pedal Support 1
27 51233A | Cam (RH) 1 61 30160B | Crank, Height Adjustment 1
28 51231A | Cam (LH) 1 62 51232A | Motor Exhaust(RH) 1
29 Washer (4.1%8*1) 2 63 | 51356A | Heightlndicator 1
30 51257B | Spring, Front Axle 1 108 Switch Wire -16# 1
31 51211A | E-Clip (ES6) 5 109 Switch Wire -18# 1
32 53369A | Rod, Front Axle Support 1 110 Washer (4.2*14*1) 4
33 | 51272B | FrontAxle 1 111 80237A | Nut, Cap (M4) 5
34 51351A | FrontAxle Seat 1 112 | 80238A | Spring 1
35 56485A | Screw (M4*8) 3 113 | 964048 | Screw, M4 x .7 x 18 PnSt 2
36 | 30153B | Front Wheel 2 NI* 51365A | Carbon Brush 2
37 51352B | Plate, Front Axle Support 1 NI * 51366A Impeller 1
38 51261A | Clamp, Front Axle 1 NI* 51367A | MotorPulley 1

*NI = Not illustrated

Page 2 of 4




70

71

72
73

74

75

76
7

78

80

81

86

31

83
85

26
35

87
88

89
90

NaceCar e Solutions

SM1200 &

SM1600

Handle and Filter Bag Assembly Drawing 3/04

Ce

: %
V 93
91

'0—79

—— 82

X

Page 3 of 4



NaceCar e Solutions
SM1200 & SM1600
Handle and Filter Bag Assembly Parts List 3/04

Ref. | Part No| Description Qty.
26 | 56489A | Screw (M4*15) 23
31 [ 51211A | E-Clip (E6) 5

35 | 56485A | Screw (M4+*8)
70 | 30138B | Handle Grip
71 | 51240A | Handle Assembly - Upper Chrome

72 | 30143A | Bag Hook

73 | 30144A | Bag Retainer

74 | 30142A | Cord Retainer- Upper

75 Screw (M4*25)

76 | 80127A | Washer, Upper Cord Retainer

77 | 51258A | Spring, Upper Cord Retainer

78 | 80129A | Nut, Handle

79 | 80128A | Screw, Handle

80 | 51237B | Handle Assembly - Lower Chrome
81 | 30139A | Cord Retainer - Lower

82 Screw (M4*45)

83 | 51243A | Axle, Handle Socket Seat - Plated
84 | 51241A | Tube, Handle Socket - Plated

85 | 51244A | Cam, Handle Socket

86 | 51357A | Power Cord, 120V

87 | 51242A | Bushing, Handle Socket

88 | 30156A | Seat, Handle Socket

89 | 51358A | Nut, Handle Tube (M4)

90 | 30154A | Clamp, Handle Socket Cam
91 | 52363N | Cloth Filter Bag Assembly

N =W a2 a N, A NN AR WA A Al aw

92 | 51263A | Spring Bag

93 | 51262A | Clip, Bag Coupling
96 | 30148A | Bag Coupling

97 | 30149A | Gasket, Bag Coupling

JEE NG U L §) N

-
I'
NACECARE

S LUTIONS

Page 4 of 4






